
Zero Turn Mower
7404902 (Model No.CZ52S)
7404802 (Model No.CZ48S)

 

Read all safety rules and instructions carefully before operating this tool.

Parts Manual
TOLL-FREE HELPLINE: 1-855-470-4267

www.GreenworksCommercial.com



P0803376-00 V1.8

CONTENTS

NOTE: ILLUSTRATIONS MAY OR MAY NOT REPRESENT THE ACTUAL 
ASSEMBLIES AND IT IS NOT RECOMMENDED TO USE THIS MANUAL AS A GUIDE 
TO ASSEMBLE OR DISASSEMBLE THE MOWER.

Labels
LABELS-WARNING/SAFETY............................................................................................................15

LABELS-BRAND/MODEL....................................................................................................................16

LABELS-FUNCTION............................................................................................................................17

Body and structures
FRAME........................................................................................................................21

BATTERY COVER......................................................................................................................22

TOWER..................................................................................................................23

LOWER PANEL...............................................................................................................24

FENDERS.............................................................................................................28

Electrical System
BATTERY AND CHARGER......................................................................................................31

CONTROLLERS AND BOX..................................................................................................................32

WIRE HARNESS................................................................................................................33

SWITCHES......................................................................................................................................35

GPS...................................................................................................................36

LIGHTS..........................................................................................................................39

Deck System
DECK ASM, MOTORS, BLADES......................................................................................................41

DECK COMPONENTS........................................................................................................................42

DECKLIFT...............................................................................................................................45

DECKLIFT FRONT ROTATING SHAFT ASSEMBLY..........................................................................46

DECKLIFT REAR ROTATING SHAFT ASSEMBLY............................................................................47

Drive System
WHEELS..............................................................................................................................................51

FRONT CASTER PARTS.....................................................................................................................52

DRIVE MOTOR AND TRANSMISSION...............................................................................................55

Operator System
SEAT.............................................................................................................................61

CONTROL ARMS..........................................................................................................................63

RH CONTROL ARM SUB STRUCTURE........................................................................................64

LH CONTROL ARM SUB STRUCTURE..............................................................................65



P0803376-00 V1.8

LABELS-WARNING/SAFETY

15-1

UOs========NUM̂Ü

SN:

1-833-493-5483
www.greenworktools.com

15-01 (for 7404802) 15-01 (for 7404902)

Cancer and Reproductive Harm
– www.P65Warnings.ca.gov.

Cáncer y Daño Reproductivo  
– www.P65Warnings.ca.gov.

ADVERTENCIA

WARNING

15-04

15-05

15-02 15-03



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

15-01
R0202948-00 (For 7404802) 48in Safety Label 1

R0202950-00 (For 7404902) 52in Safety Label 1

15-02 R0201623-00 Warning label 1

15-03 R0202922-00 No standing label 2

15-04 R0201625-00 CP65 label 1

15-05 R0201627-00 Keep H/F away 1

15-2

15-3 15-5

15-1

15-3

15-2

15-4



P0803376-00 V1.8

LABELS-BRAND/MODEL

16-1

16-01

16-02

16-04 (for 7404802)

16-04 (for 7404902)

16-05 (for 7404802)

16-05 (for 7404902)

16-03



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

16-01 R0202920-00 82V li-ion max label 1

16-02 R0202916-00 Greenworks COMMERCIAL label 1

16-03 R0202944-00 G+ETO logo label 1

16-04
R0202947-00 (For 7404802) 48in model label 1

R0202949-00 (For 7404902) 52in model label 1

16-05
R0202938-00 (For 7404802) 48in deck size label 1

R0202918-00 (For 7404902) 52in deck size label 1

16-2

16-2

16-4

16-5

16-3

16-1



P0803376-00 V1.8

LABELS-FUNCTION

17-1

17-01

17-02 17-03

17-04



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

17-01 R0202946-00 Control panel label 1

17-02 R0202941-00 Parking L label 1

17-03 R0202942-00 Parking R label 1

17-04 R0202945-00 Cutting height adjustment label 1

17-2

17-1

17-2

17-3

17-4



P0803376-00 V1.8

FRAME

21-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

21-01 R0201377-00 Front fender welment 1

21-02 R0200532-00 Bolt assembly 4

21-03 R0201813-00 Chassis weldment 1

21-04 R0200466-00 Bottom plate 1

21-05 R0200534-00 Bolt assembly 8

21-06 R0200391-00 Seal 2

21-07 R0200349-00 Bolt M8×35 2

21-08 R0200348-00 Spring washer 2

21-09 R0200695-00 Spring 2

21-10 R0200548-00 Washer 8

21-11 R0200520-00 Lock nut M8 10

21-12 R0200552-00 Handle ball type A M10×20 1

21-13 R0200553-00 Nut M10 1

21-14 R0200608-00 Spring 1

21-15 R0200505-00 Bolt M12×100 2

21-16 R0200691-00 Roller shaft 2

21-17 R0200363-00 Roller Wheel 2

21-18 R0200692-00 Spacer 2

21-19 R0200609-00 Pin latch 1

21-20 R0200710-00 Rubber bumper 2

21-21 R0200398-00 Bolt M8×25 4

21-22 R0200541-00 Large washer 6

21-23 R0200697-00 Spring 2

21-24 R0200549-00 Nut M8 2

21-25 R0200684-00 Grease zerk fitting M6 2

21-26 R0200619-00 Rubber strip 0.57 M

21-27 R0200619-00 Rubber strip 0.28 M

21-28 R0200619-00 Rubber strip 0.28 M

21-29 R0200619-00 Rubber strip 0.56 M

21-30 R0200673-00 Compression spring assembly 1

21-31 R0200526-00 Bolt M8×20 2

21-32 R0200441-00 Spring plate 1

21-33 R0200347-00 Spring 2

21-2



P0803376-00 V1.8

BATTERY COVER

22-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

22-01 R0200480-00 Cover assembly , Battery 1

22-02 R0200613-00 Cover, Battery 1

22-03 R0200612-00 Handle 1

22-04 R0200538-00 Spring washer 2

22-05 R0200545-00 Washer 2

22-06 R0200555-00 Screw M5×10 2

22-07 R0200399-00 Rotary tongue lock 1

22-08 R0200439-00 Left side plate 1

22-09 R0200534-00 Bolt assembly 12

22-10 R0200520-00 Lock nut M8 2

22-11 R0200518-00 Lock nut M6 2

22-12 R0200400-00 Gas shock 1

22-13 R0200507-00 Bolt M6×20 2

22-14 R0200597-00 Bushing 2

22-15 R0200549-00 Nut M8 4

22-16 R0200450-00 Front plate 1

22-17 R0200453-00 Right side plate 1

22-18 R0200619-00 Rubber strip 0.61 M

22-19 R0200620-00 Thin bumper strip 0.2 M

22-20 R0200621-00 Rubber strip 1.8 M



P0803376-00 V1.8

TOWER

23-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

23-01 R0201814-00 Control tower weldment 1

23-02 R0200413-00 Control stop weldment 1

23-03 R0200498-00 Bolt M8×45 2

23-04 R0200513-00 Nut M8 2

23-05 R0200534-00 Bolt assembly 14

23-06 R0201100-00 Tower front plate 1

23-07 R0200549-00 Nut M8 2

23-08 R0200414-00 Guide control arm 2

23-09 R0200565-00 Screw ST4.2×10 6

23-10 R0201099-00 Console plate 2

23-11 R0200526-00 Bolt M8×20 4

23-12 R0200496-00 Lock nut M8 4

23-13 R0202965-00 Control lever assembly 1

23-2



P0803376-00 V1.8

LOWER PANEL

24-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

24-01 R0200683-00 Cushion ( lower ) 1

24-02 R0200463-00 Rear plate 1

24-03 R0200534-00 Bolt assembly 10

24-04 R0200548-00 Washer 2

24-05 R0200520-00 Lock nut M8 2

24-06 R0200527-00 Bolt M8×25 2

24-07 R0200549-00 Nut M8 2

24-08 R0200391-00 Plug 2

24-09 R0200576-00 Rear cover 1

24-2



P0803376-00 V1.8

FENDERS

28-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

28-01 R0200521-00 Lock nut 2

28-02 R0200506-00 Bolt M10X25 4

28-03 R0200527-00 Bolt M8×25 2

28-04 R0200314-00 Screw M8 2

28-05 R0201413-00 Right fender 1

28-06 R0201416-00 Left fender 1

28-2



P0803376-00 V1.8

BATTERY AND CHARGER

31-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

31-01 R0200518-00 Lock nut M6 4

31-02 R0200547-00 Washer 4

31-03 R0200729-00 Charger plug 1

31-04 R0200570-00 Screw M6×25 4

31-05 R0201161-00 Lithium battery 16 kWh 1

31-06 R0201227-00 Charger 120V/15A - 240V/22A, 2100 Watt 1

31-07 R0201436-00 Charger socket 1

31-08 R0202724-00 Adapter 240/120V 1

31-2



P0803376-00 V1.8

CONTROLLERS AND BOX

32-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

32-01  R0200528-00 Bolt M8×30 4

32-02 R0200392-00 Bushing 8

32-03 R0200393-00 Washer 8

32-04 R0200520-00 Lock nut M8 4

32-05
R0202863-00 (For 7404902)

Drive controller assembly
1

R0202864-00 (For 7404802) 1

32-06 R0200716-00 Blade controller assembly 1

32-2



P0803376-00 V1.8

WIRE HARNESS

33-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

33-01 R0201420-00 Wiring harness assembly 1

33-02 R0200723-00 Blade controller cable positive 2

33-03 R0200724-00 Blade controller cable negative 2

33-04 R0200725-00 Machine power harness 1

33-05 R0200726-00 Drive controller cable positive 1

33-06 R0200727-00 Drive controller cable negative 1

33-07 R0201430-00 Machine harness assembly 1

33-08 R0200428-00 Thermal silica film 1

33-09 R0200429-00 Guard ring 3

33-10  R0200511-00 Nut M5 2

33-11 R0200538-00 Spring washer 2

33-12 R0200545-00 Washer 2

33-13 R0200556-00 Screw M5×35 2

33-14 R0200390-00 Zip tie 50

33-15 R0201434-00 Attachment power cord 1

33-16 R0201435-00 Attachment socket 1

33-17 R0201288-00 Attachment Contactor 1

33-18 R0201437-00 Buzzer 1

33-19 R0200534-00 Bolt assembly 2

33-20 R0201287-00 Screw M5×14 4

33-21 R0200517-00 Lock nut M5 4

33-22 R0201328-00 Mounting plate 1

33-23 R0201715-00 Charger contactor 1

33-24 R0201433-00 Relay 1

33-25 R0200847-00 Fuse, 20A (regular) 1

33-2



P0803376-00 V1.8

SWITCHES

35-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

35-01 R0201337-00 Attachment ON/OFF switch 1

35-02 R0202103-00 Key 1

35-03 R0202101-00 LCD Display 1

35-04 R0200717-00 PTO switch 1

35-05 R0200721-00 Blade speed switch 1

35-06 R0202102-00 Ignition switch 1

35-07 R0200719-00 Drive speed switch 1

35-08 R0200366-00 Parking switch 1

35-09 R0202104-00 Ignition switch with key 1

35-2



P0803376-00 V1.8

GPS

36-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

36-01 R0201376-00 Screw 4

36-02 R0202868-00 GPS 1

36-03 R0201379-00 Nut 4

36-2



P0803376-00 V1.8

LIGHTS

39-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

39-01 R0200551-00 Bolt M5×16 2

39-02 R0200545-00 Washer 2

39-03 R0200538-00 Spring washer 2

39-04 R0200511-00 Nut M5 2

39-05 R0200668-00 Light LED 1

39-2



P0803376-00 V1.8

DECK ASM, MOTORS, BLADES

41-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

41-01 R0200408-00 Bolt M16×60 2

41-02 R0200409-00 Lock nut M16 2

41-03 R0200710-00 Rubber bumper 2

41-04 R0200496-00 Lock nut M8 2

41-05
R0201974-00  (for 7404902) Deck Housing 52 inch 1

R0201386-00  (for 7404802) Deck Housing 48 inch 1

41-06 R0200359-00 Bolt M12×120 3

41-07 R0200691-00 Roller shaft 3

41-08 R0200363-00 Roller wheels 3

41-09 R0200692-00 Roller spacer 3

41-10 R0200523-00 Lock nut M12 3

41-11 R0200339-00 Washer 9

41-12
R0200350-00  (for 7404902) 18" Blade 3

R0200705-00  (for 7404802) 16.25" Blade 3

41-13 R0200365-00 Blade washer 3

41-14 R0200364-00 Bolt M16×70 3

41-15 R0201314-00 Nut M8 3

41-16 R0200693-00 Blade collar 3

41-17 R0200502-00 Washer 18

41-18 R0200499-00 Spring washer 18

41-19 R0200501-00 Bolt M10×25 18

41-20 R0200714-00 Blade motor 3

41-21 R0200412-00 Hose clamp 3

41-22 R0200507-00 Bolt M6×20 3

41-23
R0201718-00 (for 7404902)

Motor assembly
3

R0201811-00 (for 7404802) 3

41-2



P0803376-00 V1.8

DECK COMPONENTS

42-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

42-01
R0200484-00 (for 7404902)

Grass cover assembly
1

R0200764-00 (for 7404802) 1

42-02 R0200528-00 Bolt M8×30 5

42-03
R0200462-00 (for 7404902)

Lower bracket deflector
1

R0201440-00 (for 7404802) 1

42-04
R0200618-00 (for 7404902)

Deflector rubber 
1

R0201306-00 (for 7404802) 1

42-05 R0200520-00 Lock nut M8 7

42-06 R0200541-00 Large washer 5

42-07
R0200575-00 (for 7404902)

Upper bracket deflector
1

R0201441-00 (for 7404802) 1

42-08 R0200557-00 Lock nut M10 1

42-09
R0201286-00 (for 7404902) 52in Header weldment 1

R0201380-00 (for 7404802) 48in Header weldment 1

42-10
R0201308-00 (for 7404902)

Connecting rod
1

R0201382-00 (for 7404802) 1

42-11 R0200398-00 Bolt M8×25 2

42-12 R0200591-00 Connection pin weldment 2

42-13 R0200674-00 Tie rod assembly 2

42-14 R0200407-00 Rod end M16 2

42-15 R0200406-00 Nut M16 2

42-16 R0200577-00 Tie rod weldment 2

42-17 R0200684-00 Grease zerk fitting M6 2

42-18 R0200526-00 Bolt M8×20 2

42-19
R0200460-00 (for 7404902)

Air plate 1
1

R0201324-00 (for 7404802) 1

42-20 R0200558-00 Lock nut M8 2

42-21 R0201383-00 Spring 1

42-2



P0803376-00 V1.8

DECKLIFT

45-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

45-01 R0202013-00 Front height adjustment 1

45-02 R0200408-00 Bolt M16×60 2

45-03
R0200344-00 (for 7404902)

Connecting rod
1

R0201442-00 (for 7404802) 1

45-04 R0200407-00 Rod end M16 1

45-05 R0200406-00 Nut M16 1

45-06
R0200421-00 (for 7404902)

Rod
1

R0201326-00 (for 7404802) 1

45-07 R0200422-00 Nut M16 1

45-08 R0200423-00 Rod end M16 1

45-09 R0200409-00 Lock nut M16 2

45-10 R0200503-00 Washer 4

45-11 R0200701-00 Spacer 4

45-12 R0200521-00 Lock nut M10 12

45-13 R0200525-00 Collar 8

45-14 R0200737-00 Collar 4

45-15 R0200586-00 Shaft mount 4

45-16 R0201388-00 Rear height adjustment 1

45-17 R0201389-00 Height adjustment weldment 1

45-18 R0200424-00 Spring pin 1

45-19
R0200425-00 (for 7404902)

Spring
1

R0201327-00 (for 7404802) 1

45-20 R0200508-00 Bolt M8×55 2

45-21 R0200590-00 Bushing 4

45-22 R0200548-00 Washer 4

45-23 R0200520-00 Lock nut M8 4

45-24 R0200510-00 Screw M8×65 2

45-25 R0201390-00 Pull rode welding 1

45-26 R0200487-00 Pin and leash 1

45-2



P0803376-00 V1.8

DECKLIFT FRONT ROTATING SHAFT ASSEMBLY

46-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

46-01 R0202014-00 Front height weldment 1

46-02 R0200496-00 Lock nut M8 4

46-03 R0200706-00 Inner mounting plate 2

46-04 R0200515-00 Lock nut M12 2

46-05 R0200559-00 Nut M12 2

46-06 R0200700-00 Collor 2

46-07 R0200699-00 Trunion 2

46-08 R0201392-00 Eyebolt 2

46-09 R0200707-00 Outer mounting plate 2

46-10 R0200560-00 Bolt M8×40 4

46-2



P0803376-00 V1.8

DECKLIFT REAR ROTATING SHAFT ASSEMBLY

47-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

47-01 R0201391-00 Rear height weldment 1

47-02 R0200496-00 Lock nut M8 4

47-03 R0200706-00 Inner mounting plate 2

47-04 R0200515-00 Lock nut M12 2

47-05 R0200559-00 Nut M12 2

47-06 R0200700-00 Collor 2

47-07 R0200699-00 Trunion 2

47-08 R0201392-00 Eyebolt 2

47-09 R0200707-00 Outer mounting plate 2

47-10 R0200560-00 Bolt M8×40 4

47-11 R0201394-00 Handle 1

47-12 R0200514-00 Lock nut M10 1

47-13 R0200502-00 Washer 1

47-14  R0200548-00 Washer 1

47-15 R0200531-00 Bolt M10×35 1

47-16 R0201395-00 Bushing 1

47-17 R0201397-00 Swing arm 1

47-18 R0201398-00 R-pin 1

47-19 R0200521-00 Lock nut 2

47-20 R0201399-00 Connecting rod 1

47-21 R0201402-00 Bolt M10X35 2

47-22 R0201403-00 Compression spring 1

47-23 R0201405-00 Rod 1

47-24 R0201407-00 Grip 1

47-2



P0803376-00 V1.8

WHEELS

51-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

51-01 R0200889-00 Rear wheel 20x10-10 2

51-02 R0200368-00 Lug Nut 1/2-20 UNF 8

51-03 R0200711-00 Front wheel assembly 12x5-6 2

51-04 R0200360-00 Bolt M12X190 2

51-05 R0200369-00 Lock nut M12 2

51-2



P0803376-00 V1.8

FRONT CASTER PARTS

52-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

52-01 R0200686-00 Dust cap 2

52-02 R0200372-00 Lock nut M20 2

52-03 R0200373-00 Disc spring 6

52-04 R0200374-00 Bearings 4

52-05 R0200375-00 Oil seal 2

52-06 R0201375-00 Caster weldment 2

52-2



P0803376-00 V1.8

DRIVE MOTOR AND TRANSMISSION

55-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

55-01 R0200567-00 Bolt M8×70 8

55-02 R0200548-00 Washer 12

55-03 R0200520-00 Lock nut M8 12

55-04 R0200495-00 Bolt M10×40 2

55-05 R0200499-00 Spring washer 4

55-06 R0200502-00 Washer 4

55-07 R0200554-00 Nut M4 2

55-08 R0200536-00 Spring washer 2

55-09 R0200476-00 Neutral Lever 2

55-10 R0200500-00 Screw M4×25 2

55-11 R0200568-00 Bolt M8×60 4

55-12 R0200573-00 Support rod 1

55-13 R0200667-00 Motor Drive Assembly, 1.7 kW 2

55-14 R0200514-00 Lock nut M10 2

55-15 R0200525-00 Bolt M10×50 2

55-16 R0200474-00 Lower bracket welding 1

55-17 R0200541-00 Large washer 1

55-2



P0803376-00 V1.8

SEAT

61-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

61-01 R0202165-00 Platform 1

61-02 R0200531-00 Bolt M10×35 2

61-03 R0200426-00 Bushing 2

61-04 R0200521-00 Lock nut 2

61-05 R0200682-00 Cushion 1

61-06 R0200534-00 Bolt assembly 4

61-2



P0803376-00 V1.8

CONTROL ARMS

63-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

63-01 R0200679-00 Left handle 1

63-02 R0200417-00 Left steering handle weldment 1

63-03 R0200418-00 Joystick cover 1

63-04 R0200562-00 Screw M8×60 1

63-05 R0200611-00 Bushing 4

63-06 R0200366-00 Parking switch 1

63-07 R0200524-00 Screw M5×40 1

63-08 R0200600-00 Spring 1

63-09 R0200604-00 Left shaft weldment 1

63-10 R0200511-00 Nut M5 1

63-11 R0200517-00 Lock nut M5 1

63-12 R0200522-00 Lock nut M6 1

63-13 R0200676-00 Right handle 1

63-14 R0200419-00 Right handle handle weldment 1

63-15 R0200418-00 Joystick cover 1

63-16 R0200562-00 Screw M8×60 1

63-17 R0200611-00 Bushing 4

63-18 R0200366-00 Parking switch 1

63-19 R0200524-00 Screw M5×40 1

63-20 R0200600-00 Spring 1

63-21 R0200420-00 Right shaft weldment 1

63-22 R0200511-00 Nut M5 1

63-23 R0200517-00 Lock nut M5 1

63-24 R0200522-00 Lock nut M6 1

63-2



P0803376-00 V1.8

RH CONTROL ARM SUB STRUCTURE

64-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

64-01 R0200675-00 Right control assembly 1

64-02 R0200614-00 Bearings 2

64-03 R0200526-00 Bolt M8×20 4

64-04 R0200456-00 Console plate 2

64-05 R0200548-00 Washer 6

64-06 R0200520-00 Lock nut M8 8

64-07 R0200398-00 Bolt M8×25 2

64-08 R0200540-00 Spring washer 1

64-09 R0200541-00 Large washer 2

64-10 R0200389-00 Spacer collar 2

64-11 R0200434-00 Spring hanging plate 2

64-12 R0200585-00 Sleeve 1

64-13 R0200388-00 Nylon washer 1

64-14 R0200356-00 Return spring 1

64-15 R0200415-00 Right rotating plate 1

64-16 R0200490-00 Linkage 1

64-17 R0200381-00 Rod end M6 1

64-18 R0200382-00 Nut M6 1

64-19 R0200475-00 Adjustment screw 1

64-20 R0200383-00 Nut ( reverse ) M6 1

64-21 R0200361-00 Rod end( reverse ) M6 1

64-22 R0200532-00 Bolt assembly 3

64-23 R0200435-00 Limit plate 1

64-24 R0200599-00 Shaft weldment 1

64-25 R0200564-00 Screw M6X6 1

64-26 R0200518-00 Lock nut M6 3

64-27 R0200491-00 Return link 1

64-28 R0200387-00 Rod end M8 1

64-29 R0200519-00 Nut M8 1

64-30 R0200477-00 Return rod 1

64-31 R0200563-00 Nut M8 1

64-32 R0200394-00 Rod end M8 1

64-33 R0200507-00 Bolt M6×20 3

64-34 R0200416-00 Right fixed plate weldment 1

64-2



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

64-35 R0200565-00 Screw ST4.2×10 2

64-36 R0200433-00 Sensor connection plate AC 1

64-37 R0200354-00 Accelerator sensor 1

64-38 R0200527-00 Bolt M8×25 2

64-39 R0201097-00 Spacer 1

64-40 R0201098-00 Damper 1

64-41 R0200522-00 Nut M6 1

64-42 R0200496-00 Lock nut M8 1

64-3



P0803376-00 V1.8

LH CONTROL ARM SUB STRUCTURE

65-1



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

65-01 R0200678-00 Left control assembly 1

65-02 R0200614-00 Bearings 2

65-03 R0200526-00 Bolt M8×20 4

65-04 R0200456-00 Console plate 2

65-05 R0200548-00 Washer 6

65-06 R0200520-00 Lock nut M8 8

65-07 R0200398-00 Bolt M8×25 2

65-08 R0200540-00 Spring washer 1

65-09 R0200541-00 Large washer 2

65-10 R0200389-00 Spacer collar 2

65-11 R0200434-00 Spring hanging plate 2

65-12 R0200585-00 Sleeve 1

65-13 R0200388-00 Nylon washer 1

65-14 R0200356-00 Return spring 1

65-15 R0200436-00 Left rotating plate 1

65-16 R0200490-00 Linkage 1

65-17 R0200381-00 Rod end M6 1

65-18 R0200382-00 Nut M6 1

65-19 R0200475-00 Adjustment screw 1

65-20 R0200383-00 Nut M6 ( reverse ) 1

65-21 R0200361-00 Rod end M6 ( reverse ) 1

65-22 R0200532-00 Bolt assembly 3

65-23 R0200435-00 Limit plate 1

65-24 R0200599-00 Shaft weldment 1

65-25 R0200564-00 Screw M6×6 1

65-26 R0200518-00 Lock nut M6 3

65-27 R0200491-00 Return link 1

65-28 R0200387-00 Rod end M8 1

65-29 R0200519-00 Nut M8 1

65-30 R0200477-00 Return rod 1

65-31 R0200563-00 Nut M8 1

65-32 R0200394-00 Rod end M8 1

65-33 R0200507-00 Bolt M6×20 3

65-2



P0803376-00 V1.8

ITEM NO. PART NO. DESCRIPTION QTY

65-34 R0200594-00 Left fixed plate weldment 1

65-35 R0200565-00 Screw ST4.2×10 2

65-36 R0200433-00 Sensor connection plate AC 1

65-37 R0200354-00 Accelerator sensor 1

65-38 R0200527-00 Bolt M8×25 2

65-39 R0201097-00 Spacer 1

65-40 R0201098-00 Damper 1

65-41 R0200522-00 Nut M6 1

65-42 R0200496-00 Lock nut M8 1

65-3



Greenworks Tools
PO Box 1238

Mooresville, NC 28115

TOLL-FREE HELPLINE: 1-855-470-4267

Printed in China on 100% Recycled Paper




